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Massey Ferguson
760 COMBINE (1746-009-413 AND UP) 651429
TABLE (RIGID CUTTER BAR) (13', 15', 16') Page2
Item Part Number Qty Description
1 264450M92 1 Table Assembly (13')
2 261580M1 1 Extension, Bottom (Centered Table) 13'
3 261581M2 1 Support, Table (13')
1 264454M91 1 Table Assembly (Centered) (15')

264456M92 1 Table Assembly (16')
4 262013M92 1 Cam Assembly, Left
5 261516M91 1 Hanger Assembly, Left
6 261517M91 1 Hanger Assembly, Right
7 262012M92 1 Cam Assembly, Right
8 363307X1 2 Pin (3/16 x 1-1/8" Groove)
9 261641M1 1 Spring, Left
10 261640M1 1 Spring, Right
11 369141X1 1 Strap (2-Hole)
12 369142X1 1 Strap (2 Hole)
13 264022M91 1 Shield Assembly
16 264446M91 1 Bracket Assembly (15', 16')
17 272131M92 1 Filler Plate (Left)(4-3/16")
18 272137M92 1 Filler Plate (Right)(4-3/16")
19 281982M91 1 Plate Assembly, Filler (Left)
20 281981M91 1 Plate Assembly, Filler (Right)
21 272141M1 2 Strap (12-3/16" Long - 5 Holes)
22 272142M1 2 Plate (10" Long - 4 Holes)(W/Filler Plates)
23 272143M1 2 Plate (14-3/16" Long - 4 Holes)
24 272144M1 2 Strip (8" Long - 2 Holes)(W/O Filler Plates)
25 353755X1 16 Washer (11/32 x 11/16 x 5/64" Flat)
29 260707M1 1 Angle, Table Front (13')

260802M2 1 Angle, Table Front (15')
260803M2 1 Angle, Table Front (16')

31 261573M1 1 Angle, Left (49-7/16") (13')
264057M1 1 Angle, Left (61-7/16") (15')
261534M1 1 Angle, Left (67-7/16") (16')

32 261572M1 1 Angel, Right (49-7/16") (13')
264059M1 1 Angle, Right (61-7/16") (15')
261535M1 1 Angle, Right (67-7/16") (16')

33 261574M1 2 Strap, Support (41-7/16" Long)(4 Holes) (13')
264058M1 2 Strap(53-7/16" Long) (15')
261488M1 2 Strap, Support (59-7/16") (16')

40 365008X1 AR Bolt (5/16 x 5/8" Hex., Washer Hd. Tapping)
41 364352X1 AR Bolt (5/16 x 3/4" NC, Carr.)
42 353677X1 AR Bolt (5/16 x 3/4" NC, Hex.)
43 353678X1 AR Bolt (5/16 x 7/8" NC, Hex.)
44 364533X1 AR Bolt (5/16 x 1-1/4" NC, Carr.)
45 353755X1 AR Washer (11/32 x 11/16 x 5/64" Flat)
46 353446X1 AR Washer (5/16" Lock)
47 355565X1 AR Nut (5/16" NC, Hex.)
48 360513X1 AR Bolt (3/8 x 3/4" NC. Carr.)
49 353434X1 AR Washer (3/8" Lock)
50 355566X1 AR Nut (3/8" NC, Hex.)
57 49307X AR Washer (7/16" Sq. Hole Flat)
58 353725X1 AR Bolt (1/2 x 1-3/4" NC, Hex.)
59 353439X1 AR Washer (1/2" Lock)
63 363423X1 AR Bolt (5/8 x 2" NC, Carr.)
64 353433X1 AR Washer (5/8" Lock)
65 375099X1 AR Nut (5/8" NC, Hex.)
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Massey Ferguson
760 COMBINE (1746-009-413 AND UP) 651429
TABLE PLATES, SHIELDS AND DIVIDERS (RIGID CUTTER BAR) Page5
Item Part Number Qty Description

13', 15', 16'
****************************************

1 264040M91 1 Plate Assembly, Right (15')
2 261564M91 1 Plate Assembly, Right (16')

261562M91 1 Plate Assembly, Center (15', 16')
3 261565M91 1 Plate Assembly, Left (16')

264038M91 1 Plate Assembly, Left (15')
5 353691X1 AR Bolt (3/8 x 1" NC, Hex.) (15', 16')
6 353434X1 AR Washer (3/8" Lock) (15', 16')
7 353756X1 AR Washer (13/32 x 13/16 x 1/16" Flat) (15', 16')
10 261568M1 7 Shoe (15', 16')
11 239746M1 2 Guard (15', 16')
12 236125M91 2 Bracket Assembly (15', 16')
13 260683M95 1 Divider Assembly, Left (15', 16')
14 260676M95 1 Divider Assembly, Right (15', 16')
15 261408M1 1 Bracket, Lift Arm (15', 16')
16 264446M91 1 Bracket Assembly (15', 16')
17 261726M91 1 Shield Assembly (15', 16')
18 261409M91 1 Shield Assembly (15', 16')
23 245924M1 1 (A) Shield, Left
24 245925M1 1 (A) Shield, Left
25 360985X1 2 (A) Rod (1/4 x 12-1/16")
26 261623M1 1 (B) Shield, Right
27 261626M1 1 (B) Shield, Right
28 365695X1 2 (C) Pin (1/4 x 5-3/4" Headless)
29 261624M1 3 (B) Support
30 261625M1 3 (B) Spring
34 353678X1 AR Bolt (5/16 x 7/8" NC, Hex.)
35 355156X1 AR Bolt (5/16 x 1-1/2" NC, Sltd. Truss Hd.)
36 353446X1 AR Washer (5/16" Lock)
37 355618X1 AR Washer (5/16" Flat)
38 355565X1 AR Nut (5/16" NC, Hex.)
39 375108X1 AR Nut (5/16" NC, Half Hex.)

****************************************
(A) - Used Late Production Tables.
(B) - Quantity Was 2 On Early Production
Tables.
(C) - Quantity Was 4 On Early Production
Tables.
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Massey Ferguson
760 COMBINE (1746-009-413 AND UP) 651429
TABLE (RIGID CUTTER BAR)(18', 20', 24') Page6
Item Part Number Qty Description
1 264458M92 1 Table Assembly (18')

264459M93 1 Table Assembly (20')
264460M92 1 Table Assembly (Offset) (20')
264461M92 1 Table Assembly (24')

4 262013M92 1 Cam Assembly, Left
5 261516M91 1 Hanger Assembly, Left
6 261517M91 1 Hanger Assembly, Right
7 262012M92 1 Cam Assembly, Right
8 363307X1 2 Pin (3/16 x 1-1/8" Groove)
9 261641M1 1 Spring, Left
10 261640M1 1 Spring, Right
11 369141X1 1 Strap (2-Hole)
12 369142X1 1 Strap (2 Hole)
13 264022M91 1 Shield Assembly
16 264446M91 1 Bracket Assembly
17 272131M92 1 Filler Plate (Left)(4-3/16")
18 272137M92 1 Filler Plate (Right)(4-3/16")
19 281982M91 1 Plate Assembly, Filler (Left)
20 281981M91 1 Plate Assembly, Filler (Right)
21 272141M1 2 Strap (12-3/16" Long - 5 Holes)
22 272142M1 2 Plate (10" Long - 4 Holes)(W/Filler Plates)
23 272143M1 2 Plate (14-3/16" Long - 4 Holes)
24 272144M1 2 Strip (8" Long - 2 Holes)(W/O Filler Plates)
25 353755X1 16 Washer (11/32 x 11/16 x 5/64" Flat)
28 260861M2 1 Angle, Table Front (18')

260862M3 1 Angle, Table Front (20')
261769M1 1 Bar, Knife (24')

31 261674M1 1 Angle, Left (79-7/16") (18')
261520M1 1 Angle, Left (91-7/16") (20')
470138M1 1 Angle (Offset)(72-7/16") (20')
261770M1 1 Angle, Left (24')

32 261673M1 1 Angle, Right (79-7/16") (18')
261518M1 1 Angle, Right (91-7/16") (20')
470137M1 1 Angle, (Offset) (20')
261768M1 1 Angle, Right (24')

33 261675M1 2 Strap, Support (71-7/16") (18')
261521M1 2 Strap (83-7/16") (20')
470136M1 1 Strap (Offset)(64-7/16") (20')

34 470135M1 1 Strap, Right (Offset) (20')
33 261771M1 2 Strap, Table (24')
40 365008X1 AR Bolt (5/16 x 5/8" Hex., Washer Hd. Tapping)
41 364352X1 AR Bolt (5/16 x 3/4" NC, Carr.)
42 353677X1 AR Bolt (5/16 x 3/4" NC, Hex.)
43 353678X1 AR Bolt (5/16 x 7/8" NC, Hex.)
44 364533X1 AR Bolt (5/16 x 1-1/4" NC, Carr.)
45 353755X1 AR Washer (11/32 x 11/16 x 5/64" Flat)
46 353446X1 AR Washer (5/16" Lock)
47 355565X1 AR Nut (5/16" NC, Hex.)
48 360513X1 AR Bolt (3/8 x 3/4" NC. Carr.)
49 353434X1 AR Washer (3/8" Lock)
50 355566X1 AR Nut (3/8" NC, Hex.)
57 49307X AR Washer (7/16" Sq. Hole Flat)
48 353725X1 AR Bolt (1/2 x 1-3/4" NC, Hex.)
59 353439X1 AR Washer (1/2" Lock)
63 363423X1 AR Bolt (5/8 x 2" NC, Carr.)
64 353433X1 AR Washer (5/8" Lock)
65 375099X1 AR Nut (5/8" NC, Hex.)
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Massey Ferguson
760 COMBINE (1746-009-413 AND UP) 651429
TABLE PLATES, SHIELDS AND DIVIDERS (RIGID CUTTER BAR) Page9
Item Part Number Qty Description

18', 20', 24'
****************************************

1 261668M91 1 Plate Assembly, Right (18', 24')
261600M91 1 Plate Assembly, Table Bottom, (Right) (20')
470150M91 1 Plate Assembly, Right (20')

2 261562M91 1 Plate Assembly, Center
3 261669M91 1 Plate Assembly, Left (18', 24')

261601M91 1 Plate Assembly, Table Bottom, Left (20')
470152M91 1 Plate Assembly, Left (Offset) (20')

4 261744M91 1 Plate Assembly, Right and Left (20')
261744M91 2 Plate Assembly, Right and Left (24')

10 261568M1 7 Shoe (18', 20')
261568M1 8 Shoe (20')
261568M1 9 Shoe (24')

11 239746M1 2 Guard
12 236125M91 2 Bracket Assembly
13 260683M95 1 Divider Assembly, Left
14 260676M94 1 Divider Assembly (Right)
15 261408M1 1 Bracket, Lift Arm
16 264446M91 1 Bracket Assembly
17 261726M91 1 Shield Assembly
18 261409M91 1 Shield Assembly
19 261627M1 1 Shield
20 245924M1 1 (A) Shield, Left
21 245925M1 1 (A) Shield, Left
22 360985X1 2 (A) Rod (1/4 x 12-1/16")
23 261623M1 1 (B) Shield, Right
24 261626M1 1 (B) Shield, Right
25 365695X1 2 (C) Pin (1/4 x 5-3/4" Headless)
26 261624M1 3 (B) Support
27 261625M1 3 (B) Spring
30 353676X1 AR Bolt (5/16 x 5/8" NC, Hex.)
31 360500X1 AR Bolt (5/16 x 5/8" NC, Carr.)
32 353677X1 AR Bolt (5/16 x 3/4" NC, Hex.)
33 364352X1 AR Bolt (5/16 x 3/4" NC, Carr.)
34 353678X1 AR Bolt (5/16 x 7/8" NC, Hex.)
35 364954X1 AR Bolt (5/16 x 7/8" NC, Carr.)
36 355156X1 AR Bolt (5/16 x 1-1/2" NC, Sltd. Truss Hd.)
37 353685X1 AR Bolt (5/16 x 1-3/4" NC, Hex.)

354613X1 AR Bolt (5/16 x 2-1/4" NC, Hex.)
40 353755X1 AR Washer (11/32 x 11/16 x 5/64" Flat)
41 353446X1 AR Washer (5/16" Lock)
42 355565X1 AR Nut (5/16" NC, Hex.)
43 375108X1 AR Nut (5/16" NC, Half Hex.)

****************************************
(A) - Used Late Production Tables.
(B) - Quantity Was 2 On Early Production
Tables.
(C) - Quantity Was 4 On Early Production
Tables.
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